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Applicant * Sinjing Co., Ltd. (Ruixin Quarry)
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Sample Type : Taiwan Black Jade(1) B SE, |
THELMH BB AR TN E XS
Project Name : Ore Composition Inspection ﬁ BT A2 #F % BT
WA BEg 20221 5258

Sample Received Date ' 2022/01/25
WE AR BE 20221258
Date Issued : 2022/01/25

DH RO X HES A
Equipment - XRF

t# B # R(Testing Results)
Mg Si Fe Al
"""" 25.9503% | 20.3245% | 4.7394% | 05347% |
Cr Ni Mn P
AESE | 03062% | 01707% | 0.0835% | 0.0109% |
Element Co Zn As Tl
""" 0.0068% | 0.0039% | 0.0003% | 0.0001% |
Rb Se
""" 00001% | 00001% | |

B BRAGHENEEEITHATE
Product: Bracelet made of Taiwan Black Jade mined by Ruixin Quarry
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